
NOTE: PART NUMBERS LISTED WITH N/A ARE NOT AVAILABLE  

PART  1
ORDER NUMBER REF. # DESCRIPTION QUANTITY IN UNIT

3190SSKRK REPAIR KIT FOR 3190SS W/ ALL O RINGS & SEALS 1 KIT

FOR 3190SS

N/A 1 PLUG X 2

N/A 2 WASHER X 2

PART OF 3190SSKRK 3 BALL X 2

N/A 4 VALVE BLOCK X 1 

N/A 5 BOLT X 1 

PART OF 3190SSKRK 6 COPPER WASHER X 1 

PART OF 3190SSKRK 7 Y - RING X 1 

N/A 8 PUMP HOUSING X 1 

N/A 9 SWIVEL PILOT X 1 

N/A 10 WASHER X 1 

N/A 11 THIN NUT X 1 

N/A 12 PLUNGER X 1 

N/A 13 HANDLE X 1 

N/A 14 HANDLE GRIP X 1 

N/A 15 SPLIT PIN X 1 

N/A 16 WASHER X 1 

N/A 17 WASHER X 1 

N/A 18 SPLIT PIN X 1 

N/A 19 ROLL PIN X 1 

N/A 20 ROLL PIN X 1 

N/A 21 SPRING PIN X 1 

N/A 22 SAFETY VALVE ASSEMBLY X 1 

PART OF 3190SSKRK 23 O-RING X 1 

N/A 24 RELEASE ROD X 1 

N/A 25 RELEASE KNOB X 1 

N/A 26 SPRING PIN X 1 

PART OF 3190SSKRK 27 FELT RING X 1 

N/A 28 PACKING GLAND X 1 

PART OF 3190SSKRK 29 CUPPER WASHER X 2

N/A 30 SUCTION TUBE X 1 

N/A 31 CYLINDER X 1 

N/A 32 SUCTION TUBE X 1 

N/A 33 RAM X 1 

PART OF 3190SSKRK 34 O-RING X 2

N/A 35 RESERVIOR X 1 

N/A 36 POSITION LIMITING RING X 1 

N/A 37 CAP X 1 

N/A 38 SMALL PROTECTING RING X 1 

PART OF 3190SSKRK 39 O-RING X 1 

N/A 40 RAM GUIDE X 1 

PART OF 3190SSKRK 41 SEAL X 1 

PART OF 3190SSKRK 42 FELT RING X 1 

N/A 43 GLAND X 1 

N/A 44 PISTON ROD X 1 

N/A 45 Y-RING X 1 

PART OF 3190SSKRK 46 WIPER RING X 1 

PART OF 3190SSKRK 47 BASE FRAME X 1 

N/A 48 CAPSCREW X 4

N/A 49 SPRING WASHER X 4

N/A 50 SPRING X 1 

N/A 51 SPRING PIN X 2

N/A 52 SWITCH PLATE X 1 

N/A 53 ROLL PIN X 1 

N/A 54 BOLT X 1 

3190SS55 55 AIR VALVE ASSEMBLY X 1 

N/A 56 CONTROL ROD X 2

  
 



NOTE: PART NUMBERS LISTED WITH N/A ARE NOT AVAILABLE

 

PART  2
ORDER NUMBER REF. # DESCRIPTION

N/A 57 THROTTLE SCREW X 1 

N/A 58 AIR TUBE X 1 

N/A 59 ROD END X 2

N/A 60 ELBOW X 1 

N/A 61 RELEASE PEDAL X 1 

N/A 62 SPLIT PIN X 4

N/A 63 NUT X 2

N/A 64 WASHER X 4

N/A 65 BOLT X 2

N/A 66 UP PEDAL X 1 

N/A 67 NUT X 4

N/A 68 SPRING WASHER X 4

3190SS69 69 SWIVEL CASTER X 4

N/A 70 VALVE COVER X 1 

N/A 71 WASHER X 2

N/A 72 BOLT X 2

3190SS101 101 BRACKET X 2

N/A 102 STOP ANGLE X 3

N/A 103 RACHET PAWL ASSEMBLY X 4

 3190SS104 104 SPRING PIN 6*20 X 4

N/A 105 BOLT M6*20 X 1 

N/A 106 BIG WASHER 6 X 1 

N/A 107 NUT M 6 X 1 

N/A 108 WASHER 6 X 1 

N/A 109 BOLT M6*10 X 1 

3190SS110 110 BRACKET X 2

N/A 111 PLATFORM X 1 

N/A 112 PIVOT BRACKET ASSEMBLY X 1 

N/A 113 CIRCLIP 13 X 4

N/A 114 SHAFT X 2

N/A 115 BOLT M10*20 X 4

N/A 116 TOW HANDLE X 1 

N/A 117 BRACKET ASSEMBLY X 1 

3190SS118 118 ADJUSTING SCREW ROD X 1 

3190SS119 119 NUT SHAFT X 2

3190SS120 120 BUSHING X 3

3190SS121 121 SPRING PIN 5*20 X 3

3190SS122 122 PIVOT  X 2

3190SS123 123 CRANK X 1 

3190SS124 124 SPRING PIN 5*30 X 2

3190SS125 125 ADJUSTING SCREW ROD X 1 

3190SS126 126 BUSHING X 1 

3190SS127 127 CRANK X 1 

N/A 128 STRAP ASSEMBLY X 1 

 

  

  

  

  

  

  

   

  

   

  

  

  

   

  

  

  

   

  



  

   

 NOTE: PART NUMBERS LISTED WITH N/A ARE NOT AVAILABLE
  

  

  

  

  

  

  

  

  

  

  

  

  

  

   

   

  

   

   

  

  

   

  


